



सत्यमेव जयते

भारत सरकार
Government Of India
राष्ट्रीय परीक्षण शाला (पूर्वी क्षेत्र)
National Test House (Eastern Region)
११/१ जज्जेस कोर्ट रोड, अलीपुर, कोलकाता-७०००२७,
11/1, Judges' Court Road, Alipur, Kolkata - 700 027.
ब्लॉक- सीपी, सेक्टर- ५, साल्ट लेक सिटी, कोलकाता- ७०००९१,
Block - CP, Sector -V, Salt Lake City, Kolkata - 700 091.



परीक्षण प्रमाण पत्र
TEST CERTIFICATE
(WEB VERSION)

परीक्षण प्रमाण पत्र सं. Test Certificate No	जारी होने की तिथि Date of Issue	कोड नं Code No	पृष्ठ Page	पृष्ठों की संख्या No of Pages
NTH(ER)/EL(ET)/201 3/00264	02/08/2013	1375095313557	1	2

जिसे जारी करना है
Issued To

NANDI RESOURCES GENERATION TECHNOLOGY PVT. LTD.

पता
Address

Flat E, B/6, Bapujinagar, Regent Estate, Kolkata-700092

ग्राहक का सन्दर्भ सं एवं दिनांक
Customer's Ref. No.
पंजिका सं एवं दिनांक
Register No & Date

NIL Dated 22/07/2013

00264/NTH(ER)/EL(ET)/29/07/2013

परीक्षण सामग्री का विवरण
Description of Test Item

One sample of Local Electrical Control Station having single door, stated to be made of SS 316 & 2mm thickness.

परीक्षण सामग्री का पहचान
Identification of Test Item

(i) Markings: Sl. No.: NRG/2013/TR/001 (ii) Dimensions (in mm) as per Drawing No. N42.097.2979, submitted by the firm: A=200, B=250, C=100 with tolerance +/-5mm.

नमूना का विशिष्टि (यदि हों)
Product Specification (if any)

Nil

नमूना प्राप्ति की तिथि
Date of Receipt of the Test Item

29/07/2013

कार्य सम्पादन की तिथि
Date(s) of Performance of Tests
ब्यावहृत प्रणाली का पहचान
Method(s) used for Test

From: 01/08/2013 TO: 02/08/2013

As per IS/IEC 60529:2001, Cl. 13.4, 13.6 & Cl. 14.2.5

नमूना प्रक्रिया जहाँ प्रासंगिक हों
Sampling Procedure where relevant

N/A



सत्यमेव जयते

भारत सरकार
Government Of India
राष्ट्रीय परीक्षण शाला (पूर्वी क्षेत्र)
National Test House (Eastern Region)
११/१ जज्जेस कोर्ट रोड, अलीपुर, कोलकाता-७०००२७,
11/1, Judges' Court Road, Alipur, Kolkata - 700 027.
ब्लॉक- सीपी, सेक्टर-५, साल्ट लेक सिटी, कोलकाता- ७०००९१,
Block - CP, Sector -V, Salt Lake City, Kolkata - 700 091.



परीक्षण प्रमाण पत्र
TEST CERTIFICATE
(WEB VERSION)

परीक्षण प्रमाण पत्र सं. Test Certificate No	जारी होने की तिथि Date of Issue	कोड नं Code No	पृष्ठ Page	पृष्ठों की संख्या No of Pages
NTH(ER)/EL(ET)/2013/00264	02/08/2013	1375095313557	2	2

Sl.No	Test Name	Test Result	Limit
1	Test for first characteristic numerals '6':Dust tight	Satisfactory, as no deposit of dust was observed inside the Enclosure.	The protection is satisfactory if no deposit of dust is observable inside the enclosure at the end of the test.
2	Test for second characteristic numeral '5':Protection against water jets	Satisfactory, as no ingress of water was observed inside the Enclosure.	Water projected in jets against the enclosure from any direction shall have no harmful effects

टिप्पणी
Note

The dimensions given in this Test Certificate have been verified in the Drawing No. N42.097.2979, submitted by the firm and it forms a part of the Test Certificate No.NTH(ER)/EL(ET)/2013/00264.

कैफियत
Remarks

The sample conforms to the Specification No. IS/IEC 60529:2001 in respect of IP-65 Class of Protection.